
���������	
�
����������	�
���������������������

���������	�
��������
������������������������
�������������������
�
����������
�

����������	�
����

���������	
��
�������

����
���������

���
�����
��������
�



�����

�������� !�����
�����
�"����
������#

��������	
�������������������	��������������������������
��

����������������������������������������
��������������������������������������
�����
�����
�������������

���������������
�������������������
�������������������	������	�������������������
�����
������������
��������������������
��������
����������������������������������������������
���������������	
���

 �������������	������������������������������������
����������������	
����������������
[...]
costs are part of the ROSA output. Winflows offers more ability to change and update
system setups through a virtual PID diagram. The effects of water temperature, quality,
recovery, and pretreatment on specific manufacturer NF/RO elements are part of the
final analysis that supplies possible operating data and finished water quality



Literature Review

3-38

parameters. As a result, final outputs can then be compared with pilot testing to
calibrate the results with the experimental data. While these programs supply statistics
based on controlled situations and simplified analyses, they offer insight as to what
may or may not be possible for NF/RO membranes at pilot and near full scale
(5-10 MGD (18,925-37,850 m3/d)).

Cost Model Background

To determine an estimated cost for a full scale RO system, necessary parameters
include design flow, pressure, and number of elements. Similar to UF, RO systems
require capital investment (membrane and non-membrane), O&M, and energy costs.
Energy costs for RO are higher than UF primarily because of an increase in energy
consumption. As pressure and flow increase, costs will increase proportionally.

Unlike the UF cost model, few models exist for calculating NF/RO costs. Case studies
of similar full scale treatment plants offer the best insight to future costs. Combined
with a practical working knowledge of the reverse osmosis process, curve fitting can be
achieved to estimate expenditures. The following equations can be used to estimate
full-scale RO treatment costs.

Capital Costs

To calculate overall system capital requirements, the required number of elements must
be determined by selecting a design flow. Elements staged in arrays can be placed in
parallel with one another accordingly. For ease of description, a 6-3-2 array would
appear as follows in Figure 3-9 (Each pressure vessel holds 6-8 elements).

Qfeed

Qpermeate

Qretentate

Stage 1
6 Pressure Vessels Stage 2

3 Pressure Vessels
Stage 3

2 Pressure Vessels

Figure 3-9
Schematic of a 6-3-2 Array Membrane System



Literature Review

3-39

Membrane Costs:

The flow rate per element, Qele, is based on equation 3.31.

vROeleele JAQ ⋅= − (3.31)

Where:

Aele-RO = Area per Element

The number of elements per array, narr, required (Equation 3.32).

PVelearrarr nPVn /⋅= (3.32)

Where:

PVarr  = Pressure Vessels per Array
nele/PV  = Number of Elements per Array

The number of arrays required for an engineered system flow (Equation 3.33).







⋅

=
elearr

eng
arr

Qn

Q
INTN (3.33)

Capital cost of all RO membrane elements and vessels (Equation 3.34).

)]()[( PVPVarrelearrM ncncNC ⋅+⋅= (3.34)

Where:

cele  = Price per Element
cPV  = Price per Pressure Vessel



Literature Review

3-40

Non-membrane Cost:

The non-membrane costs, CNM, are based on work by Gumeran et al. (1984) as
presented by Wiesner and Sethi (1996). The following formula represents the
necessary equipment, construction, and instrumentation required for RO
operation.

71.044.039.032.066.042.039.0 )(14.4)(84.48)(16.52)(09.628)(15.8)(64.17)(75.96 QQQQQQhQCNM ⋅+⋅+⋅+⋅+⋅+⋅+⋅⋅=

(3.35)

Where:

h  = Pressure
Q  = Design Feed Flow

Total Capital Costs:

The total capital cost of water production per 1000 gallon is as follows.

















⋅

+
=

P

A

Q

CC
Y

eng

NMM
T

)( (3.36)

Where:

1)1(

)1(

−+
+⋅=







DL

DL

i

ii

P

A (3.37)

Energy Costs

Energy consumption for NF/RO processes often creates a high operational cost that
places RO membranes out of contention with other treatment technologies. In the past,
RO feed pressures for brackish water treatment required pressures from 800 to 1000 psi
(5516 to 6895 kPa)and higher. As mentioned before, recent developments have allowed
for lower pressure NF and RO membranes (100-250 psi (689-1,724 kPa)) that can readily
filter freshwater for potable use. Depending on pump efficiency and local utility rates,
energy costs are minimized with lower pressures and lower electrical rates ($/kWh).
Equation 3.38 evaluates the energy cost, Ce, from pumping.

p

ff
kWhe

QP
cC

η
⋅

⋅= (3.38)



Literature Review

3-41

$0.04 $0.05 $0.06 $0.07 $0.08 $0.09 $0.10 $0.11
50

100
150

200
250

$0.00

$0.10

$0.20

$0.30

$0.40

$0.50

Cost per 1000 gallons
($/1000 gal.)

Cost per kWh ($/kWh)

Pressure (psi)

$0.40-$0.50

$0.30-$0.40

$0.20-$0.30

$0.10-$0.20

$0.00-$0.10

Figure 3-10
Energy Cost at 75% Pump Efficiency
Note: $/1000 gallons x 0.264 = $/m 3

Disposal Costs

The disposal of RO retentate may require additional costs based on the method chosen
for disposal. Case studies on NF waste injection wells in Florida have indicated costs
for disposal in the range of $0.10 - $0.24 per 1000 gallons ($0.026 - $0.063 per cubic
meter (m3)) (Bergman, 1996). Depending on future design, costs for permitting and
handling of wastes may be similar to conventional treatment with the exception of
higher TDS and TOC concentrations (Wiesner and Sethi, 1996).

Operations and Maintenance

Operations and maintenance requires further energy, chemical additions, HVAC, and
membrane replacement. During a study of NF softening plants in Florida, Bergman
identified five categories of O&M costs (1996). Figure 3-11 shows how these categories
were appropriated between three 12 MGD (45,420 m3/d) NF plants.



Literature Review

3-42

Labor
29%

Chemicals
15%

Power
28%

Membrane Replacement
15%

Other
13%

Figure 3-11
O&M Appropriation

Previous estimates of power consumption (see equation 3.38) could be included as part
of the O&M expenditures. Table 3-4 includes estimates for O&M costs excluding energy
costs (Bergman, 1996).

Table 3-4
O&M Costs for NF/RO Treatment in Florida ($/1000 gal.) Bergman, 1996

Permeate
Production

Labor Chemicals Other Membrane
Replacement

Total

12 MGD $0.12 $0.10 $0.02 $0.09 $0.33

12 MGD $0.18 $0.06 $0.10 $0.06 $0.40

12 MGD $0.15 $0.08 $0.09 $0.08 $0.40

6 MGD $0.14 $0.13 $0.04 $0.04 $0.35

6 MGD $0.17 $0.19 $0.06 $0.10 $0.52

4 MGD $0.39 $0.05 $0.05 $0.07 $0.56

Total Costs

By summarizing all individual component costs of the RO treatment process, full scale
estimates are feasible. Final cost estimates will be affected by membrane selection, flow,
and pressure. Overall, RO treatment costs have ranged from $0.55 to $1.00 per 1000
gallons (0.145 to 0.264/m3) depending on system characteristics (Bergman, 1996; Taylor
and Jacobs, 1996; and Furukawa and Burton, 1997).



4-1

4 
MATERIALS AND METHODS

Materials

Raw Water Source: Lake Decatur , Illinois

Lake Decatur is a shallow man made lake used for recreation and as a source of potable
water. The Upper Sangamon River Watershed consists of 925 square miles
(2,396 square kilometers) of land used mainly for crops like corn. This watershed drains
into Lake Decatur via the Sangamon River and its tributaries (Figure 4-1). With a
surface area of 2,800 acres (1,134 hectares), the lake level is maintained via a computer
controlled dam which feeds water to the lower Sangamon River.

Figure 4-1
Lake Decatur Watershed Annual Report—Decatur (1997)



Materials and Methods

4-2

Within the watershed, farmers apply anhydrous ammonia, herbicides, and pesticides,
which are eventually washed downstream through storm runoff, tiling, and subsurface
groundwater. Rainstorm events produce a surface runoff that can dramatically
influence the raw water quality of Lake Decatur. As a result of precipitation, high flow
rates from the Sangamon produce a very turbid water (150-300 NTU) in combination
with increases in TOC, nitrates, and (periodically) atrazine. The soft rainwater causes a
decline in total hardness, an increase in ammonia concentrations (if nitrogen is recently
applied) (May 1998), and a concern for the ability of the treatment plant to meet tap
water turbidity standards.

Following a storm event, a portion of the rainwater percolates and carries agricultural
and commercial additives into the ground. Once in the soil, biological nitrification of
anhydrous ammonia produces nitrates to aid plant synthesis and growth. Tiling drains
the farmfields by collecting the excess water which can contain nitrate. Slowly, this
water is channeled downstream through the Decatur watershed.

Between periods of precipitation, shallow aquifers feeding into the Sangamon River
sustain the lake level. The water contained in the aquifer has a higher hardness, due to
the nature of the subsurface morphology, and are shallow enough to be influenced by
surface supplies.

Tap Water: City of Decatur—South Water Treatment Plant (SWTP)

The SWTP pumps raw water from an intake screen 5 feet (1.5 meters) from the bottom
of the lake. As it reaches the pump house, additives such as potassium permanganate
(KMnO4), ammonia, PAC, and polymer coagulants can be added. The current use of
PAC at doses of 5-15 mg/L lessens atrazine and TOC concentrations throughout
treatment. The following table (Table 4-1) represents the characteristics of the influent
to the plant.

Table 4-1
Raw Water Analysis Results (Annual Report—Decatur, 1997)

Monthly
Averages

Turbidity
(NTU)

pH Total Hardness
(mg/L CaCO 3)

Ca+2 Hardness
(mg/L CaCO 3)

Non-Carbonate
Hardness

(mg/L CaCO 3)

Minimum 14 7.6 220 104 38

Average 31 8.1 240 130 56

Maximum 76 8.4 263 167 80



Materials and Methods

4-3

Once pumped to the plant, the pretreated water is then lime softened in the primary
basins. The softened water is then collected at the top of the basin through V-shaped
weirs where it is gravity fed into the secondary tank. As lime precipitates, settling
occurs in the bottom of primary basin after going through the solids contact zone. As
sediment and floc settle out, the excess sludge is discharged to sludge lagoons off of the
plant site. This also occurs in the secondary tank.

In the secondary tank, alum (Al2(SO4)3) is added to continue coagulation of remaining
particles and dissolved solids. The secondary basin acts similarly to the primary basins
except it maintains a longer retention time to remove a majority of coagulated turbidity
prior to filtration. As the clarified water is collected, it is again gravity fed to the filters.

After clarification, the influent to the multi-media sand/anthracite filters can be treated
with polymer filter aids. The filters are backwashed manually with an air scour
followed by a water flush until the majority of solids have disappeared. The backwash
water is then stored in a reservoir and slowly added back into the raw water feed to the
treatment plant. Times between backwash can be affected by water temperature,
turbidity, and backwash duration. During periods of high turbidity and/or cold water
temperatures, filter effluent turbidity increases due to decreased particle removal
efficiency. This decrease in water treatment capability has yet to violate existing
standards for turbidity and bacterial contamination.

Table 4-2
Tap Water Analysis Results (Annual Report—Decatur, 1997)

Monthly
Averages

Turbidity
(NTU)

pH Total Hardness
(mg/L CaCO 3)

Ca+2 Hardness
(mg/L CaCO 3)

Non-Carbonate
Hardness

(mg/L CaCO 3)

Minimum 0.04 9.5 110 47 55

Average 0.15 9.7 132 64 72

Maximum 0.54 9.9 154 102 92

As a last measure to avoid biological hazards and promote public health, chlorine or
chlorine dioxide and fluoride is injected prior to water storage in the clearwell. The
clearwell allows for the appropriate disinfection contact times before the water is stored
in reservoirs and then pumped into the distribution system. Concentrations of fluoride
and free chlorine are maintained at 1.0-1.2 mg/L. Table 4-2 provides tap water analysis
results for 1997.



Materials and Methods

4-4

Total treatment time is approximately four hours. The water from the plant and
distribution system is monitored on a quarterly basis by the USEPA for SOCs, VOCs,
THMs, inorganic chemicals, HAAs, and Giardia cysts and Cryptosporidium oocysts. The
South Water Treatment Plant consistently produces water of high quality for all
monitored contaminants except nitrates (Figure 4-2). Due to the inability of treatment to
remove the nitrates, the USEPA has required Decatur to have enacted a compliance
plan by April 2001 to meet the MCL of 10 mg/L NO3 as N.

South Water Plant - 1997 
Finished Water - Nitrate Levels

0
1
2
3
4
5
6
7
8
9

10
11
12

JA
N

FEB
M

AR
APR

M
AY

JU
N

JU
L

AUG
SEP

OCT
NOV

DEC

Month

N
itr

at
es

 m
g/

L

Monthly Maximums

Monthly Averages

Monthly Minimums

Month

N
itr

at
es

 m
g

/L
 (

as
 N

)

Figure 4-2
SWTP Tap Water Nitrate Levels—1997 Annual Report—Decatur, Illinois

Water quality results for the first six months of 1998 are shown on Figures 4-3 to 4-8.



Materials and Methods

4-5

0

20

40

60

80

100

120

140

160

180

200

1/0 1/20 2/9 2/29 3/20 4/9 4/29 5/19 6/8 6/28 7/18

Date

T
ur

bi
di

ty
 (

N
T

U
)

0.00

1.00

2.00

3.00

4.00

5.00

6.00

7.00

8.00

9.00

10.00

R
ai

nf
al

l A
m

ou
nt

 (
in

ch
es

)

Rainfall
Turbidity RAW

Figure 4-3
Raw Water Turbidity and Rainfall for Lake Decatur, Illinois—1998

0.00

0.20

0.40

0.60

0.80

1.00

1.20

1/0 1/20 2/9 2/29 3/20 4/9 4/29 5/19 6/8 6/28 7/18

Date

T
ur

bi
di

ty
 (

N
T

U
)

0.00

0.50

1.00

1.50

2.00

2.50

3.00

3.50

4.00

R
ai

nf
al

l (
in

ch
es

)

Rainfall

Turbidity TAP

Water Temperature Near Freezing
Change in Coagulant to PACl

Figure 4-4
Product Water Turbidity and Rainfall for SWTP, Decatur, Illinois—1998



Materials and Methods

4-6

30

35

40

45

50

55

60

65

70

75

80

85

90

1/0 1/20 2/9 2/29 3/20 4/9 4/29 5/19 6/8 6/28 7/18

Date

T
em

pe
ra

tu
re

 (d
eg

-F
)

Temp TAP
Temp RAW

Freezing Point

Figure 4-5
Measured Water Temperatures for SWTP, Decatur, Illinois—1998

0.0

2.0

4.0

6.0

8.0

10.0

12.0

1/0 1/20 2/9 2/29 3/20 4/9 4/29 5/19 6/8 6/28 7/18

Date

N
itr

at
e 

C
o

nc
en

tr
at

io
n 

[m
g/

L
 N

-N
O

3]

Figure 4-6
Product Water Nitrate Levels for SWTP, Decatur, Illinois—1998



Materials and Methods

4-7

0

50

100

150

200

250

300

350

400

1/0 1/20 2/9 2/29 3/20 4/9 4/29 5/19 6/8 6/28 7/18

Date

C
on

ce
nt

ra
tio

n 
(m

g/
L 

as
 C

aC
O

3)

Total Hardness

Alkalinity

Calcium
Non-Carbonate Hardness

Figure 4-7
Raw Water Dissolved Solids Concentrations for Lake Decatur, Illinois—1998

0

50

100

150

200

250

300

350

400

1/0 1/20 2/9 2/29 3/20 4/9 4/29 5/19 6/8 6/28 7/18

Date

C
on

ce
nt

ra
tio

n 
(m

g/
L 

as
 C

aC
O

3)

Total Hardness

Non-Carbonate Hardness

Calcium

Alkalinity

Figure 4-8
Product Water Dissolved Solids Concentrations for SWTP, Decatur, Illinois—1998



Materials and Methods

4-8

0

50

100

150

200

250

1/0 1/20 2/9 2/29 3/20 4/9 4/29 5/19 6/8 6/28 7/18

Date

T
ot

al
 D

is
so

lv
ed

 S
ol

id
s 

(m
g/

L)

Figure 4-9
Product Water Total Dissolved Solids for SWTP, Decatur, Illinois—1998

1.0

2.0

3.0

4.0

5.0

6.0

7.0

8.0

9.0

10.0

11.0

12.0

13.0

14.0

1/0 1/20 2/9 2/29 3/20 4/9 4/29 5/19 6/8 6/28 7/18

Date

pH
 =

 -
 lo

g[
H

+]

pH TAP

pH RAW

Figure 4-10
Measured pH for SWTP, Decatur, Illinois—1998



Materials and Methods

4-9

COMFOWARD System

In order to meet the project requirements, the first task of the project was to put
together a pilot plant capable of using membranes in a computer automated process.
The second task of the project was to evaluate the system operation. This portion of the
report will focus on the construction of a system that allowed Computer Operated
Membrane Filtration Of Water At Remote Distances (COMFOWARD). Figures 4-11 and
4-12 show the system setup.

Figure 4-11
COMFOWARD System in Decatur, Illinois

Water Supply and Pretreatment

Raw Water Pump

Raw water was pumped from a lake intake 1500 ft (457 meters) from the plant at a rate
of 20 GPM (76 LPM) with a submerged pump near the inlet of the SWTP. Existing
supply lines in the treatment plant were unsuitable for use because of the addition of
potassium permanganate, PAC, and other coagulant aids. Unused chemical treatment
lines consisting of 2 in. diameter PVC material, were attached to a pump at the raw
water inlet of the SWTP. Within fifteen minutes of entering the pump, the untreated